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FCC TEST REPORT

according to

FCC Rules and Regulations Part 15 Subpart C

Applicant . GIGA-BYTE TECHNOLOGY CO., LTD.

Address 6 BAU CHIANG RD., HSIN-TIEN,
TAIPEI HSIEN 231, TAIWAN

Equipment . Booktop

Model No. . M1005XX,R1005XX (X=0-9,A-Z or blank)

FCCID :  JCK-M1005

Trade Name : GIGABYTE

Laboratory Accreditation

The test result refers exclusively to the test presented test model / sample.,

Without written approval of Cerpass Technology Corp. the test report shall not be
reproduced except in full.

The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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CERTIFICATE OF COMPLIANCE

according to

FCC Rules and Regulations Part 15 Subpart C

Applicant . GIGA-BYTE TECHNOLOGY CO., LTD.

6 BAU CHIANG RD., HSIN-TIEN,
TAIPEI HSIEN 231, TAIWAN

Equipment : Booktop

Address

Model No. : M1005XX,R1005XX (X=0-9,A-Z or blank)

FCC ID : JCK-M1005

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the
procedures given in ANSI C63.4 The equipment was passed the test performed
according to FCC Rules and Regulations Part 15 Subpart C (2007).

The test was carried out on Nov. 19, 2010 at Cerpass Technology Corp.

Signature

Anson Chou
EMC/RF B.U. Vice General Manager
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1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . Radiated Emission Pass

15.247(a)(1) . Channel Carrier Frequencies Separation Pass
15.247(a)(1) . 20dB Bandwidth Measurement Pass
15.247(a)(1) . Dwell Time Pass

15.247(b) . Number of Hopping Channels Pass

15.247(b) . Peak Output Power Measurement Data Pass

15.247(d) . Band Edges Measurement Data Pass

Cerpass Technology Corp. Issued Date : Nov. 24, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200
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2. Test Configuration of Equipment under Test

2.1 Feature of EqQuipment under Test

Item Vendor Model Specification
. CPU ATOM DC N550 1.5GHz IN SMD
Motherboard Gigabyte GA-W2U805 BGA559
HSD HSD101PEW2-B 1024 x 600 Anto-Glare, 10.1" Thickness:
4.9mm(Max)
Panel
CPT CLAA101INBO1 (1024 x 600 Anti-Glare, 10.1”
THERMAL THERMAL MODULE nz21011001 AVC
MODULE AVC Nz21011001 1195 02 x 75.22 x 9.8mm 5V 4800rpm
WIRELESS LAN BT-WiFi HALF MINI CARD AW
CARD AzureWave —\AW-NBOS7H |\ \BO57H 802.11b/g/n+BT3.0
Bison BN1KM6SV6-00 [CAMERA MOUDLE BN1KM6SV6-000 BS
0 UXGA COMS SENSOR
. TS5013B1-S1-2
CAMERA YouLiSen D8
MODULE . TS5013B1-L1-2
YouLiSen M8
. BN1UM6YT1-00
Bison 0
AC/DC ADAPTER 36W ADP-36EH C
ADAPTER DELTA ADP-36 EHC  1ory 00 C.C..FG(12VI3A)DEL
GNF-240 PANASONIC CELL SCUD
BATTERY SCUD GNF-240 BATTERY LI-ION 2S2P 4400mAh 4cell
scuD GNE-660 BATTERY LI-ION 2S3P 7800mAh
GNF-660 SANYO CELL V3.1 SCUD
WD WD3200BEVT-2 |HDD 2.5 320G WD3200BEVT-22A23T0
2A23T0 5400rpm SATAII 8M WD
WD WD2500BEVT-0 |HDD 2.5 250G WD2500BEVT-00A23TO
0A23T0 5400rpm 27104-25008-W00S W
HDD 2.5 250G MK2565GSX TSB
HDD TOSHIBA MK2565GSX 5400rpm 8M 27104-25009-T0O0S
HDD 2.5 320G MK3265GSX TSB
TOSHIBA MK3265GSX 5400rpm SATAII 8M
HTS545025B9A3|HDD 2.5 250G HTS545025B9A300
HITASHI
00 5400rpm
SODIMM DDR3 SODIMM 2GB DDR3-1333 CL9 TS
2G Transcend  |IM1333KSU-2G |;\11333KSJ.2G(TS 128Mx8)
SODIMM DDR3 SODIMM 1GB DDR3-1333 CL9 TS
1G Transcend  |IM1333KSU-1G |;\11333¢511.1G(TS 128Mx8)

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued Date : Nov. 24, 2010

Page No. 1 6 of 100



©°

CERPASS TECHNOLOGY CORP.

Report No.: TEFB1010172

RF Spec.

Model Name

AW-NBO57H

Product Description

IEEE 802.11 b/g/n Wi-Fi with Bluetooth 3.0 + HS class Il Combo

half mini card Module

Bluetooth Standard

IEEE 802.11b/g/n Wi-Fi compliant / Bluetooth v3.0+HS Standard

Host Interface

W-Fi : PCI-E, BT: USB

Major Chipset Realtek RTL8188CE + CSR BC04
Dimension 26.65mm x 29.85 mm x 3.67 mm
Weight 4q

Antenna Hirose U.FL-R SMT

1: Antl: Wi-Fi Tx/Rx + BT
2: Ant2: Wi-Fi Tx/Rx + BT

Operating Conditions

Voltage 3.3V+/- 5%
Temperature TBD
Storage temperature -40~85

Electrical Specifications

Frequency Range

Wi-Fi: 2.4GHz ISM Bands 2.412~2.472GHz, 2.484GHz
BT: 2402MHz~2483MHz

Modulation

Wi-Fi:

802.11g/n: OFDM

802.11b: CCK(11, 5.5Mbps), DQPSK(2Mbps), BPSK(1Mbps)
BT:

Header GFSK

Payload 2M: 4-DQPSK

Payload 3M: 8DPSK

Output Power

Wi-Fi

802.11b: 17dBm +/-1.5dBm(11Mbps)
802.11g: 15dBm +/-1.5dBm(54Mbps)
802.11n: 13dBm +/- 1.5dBm(HT20 MCS7)
BT: -6 +4dBm(Conductive)

Receive Sensitivity

Wi-Fi

802.11b: less than -80dBm(11Mbps)

802.11q: less than -70dBm(54Mbps)

802.11n: less than -61dBm at HT40 MCS7
less than -64dBm at HT20 MCS7

BT: BER <0.1%(Anritsu 7741B Tx-70Bm)

Operating Range

Wi-Fi: Open Space: TBD/ Indoor: TBD

(The transmission speed may vary according to the environment)

BT: TBD

Cerpass Technology Corp.

Issued Date : Nov. 24, 2010
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2.2 Test Mode & Test Software

a. During testing, the interface cables and equipment positions were varied according to
ANSI C63.4

b. The complete test system included remote workstation, Monitor, lpod, Notebook,
Earphone, eSATA and EUT for EMI test. The remote workstation included Notebook.

c. The EUT was executed to keep transmitting and receiving data via Bluetooth.
The following test mode was performed for conduction and radiation test:
e GFSK: CH 00: 2402MHz, CH 39: 2441MHz, CH 78: 2480MHz.
e 1/4-DQPSK: CH 00: 2402MHz, CH 39: 2441MHz, CH 78: 2480MHz.
e 8DPSK: CH 00: 2402MHz, CH 39: 2441MHz, CH 78: 2480MHz.

2.3 Description of Test System

Device Manufacturer | Model No. Description

. Power Cable, Unshielding 1.8m
Monitor PHILIPs 202P73 Data Cable, VGA Shielding 1.35 m
Ipod*2 Apple A1320 Data Cable, USB Shielding, 1m
Earphone MIC MIC-4 Data Cable, Audio Shielding 1.35m
Notebook SONY VPCEB25FW | Power Cable, Unshielding 1.8m

. . Power Cable, Adapter Unshielding 1.8m
eSATA HDD STARDOM ITank-i302 Data Cable, eSATA Shielding 1.8m
Remote workstation
Notebook TOSHIBA g§é50T'05M Power Cable, Unshielding 1.8m
Use Cable:

Cable Quantity | Description
RJ45 1 Unshielding, 10.0m

Cerpass Technology Corp. Issued Date

Tel:886-2-2655-8100 Fax:886-2-2655-8200

. Nov. 24, 2010

Page No. : 8 0of 100
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2.4 Connection Diagram of Test System

1

5
Y/ e
1 Remote

EUT Workstation

Monitor

lpod*2  €SATA HDD

ﬁ Remote

Notebook

Earphone

The VGA is connected from EUT to the Monitor.

The Audio cable is connected from EUT to the Earphone.

The USB cables (*2) are connected from EUT to the Ipod*2.

The eSATA cable is connected from EUT to the eSATA HDD.

The RJ45 cable is connected from EUT to the remote workstation.

a kb e

Cerpass Technology Corp. Issued Date : Nov. 24, 2010
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2.5 General Information of Test

Test Site :

Cerpass Technology Corp.
2F-11, No. 3, Yuan Qu St. (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

Test Site Location (OATS1-SD):

No. 68-1, Shibachong Si, Shihding Township, Taipei County,
Taiwan, R.O.C.

FCC Registration Number :

TW1061,TW1056, 390316, 488071

IC Registration Number :

4934B-1, 4934D-1

VCCI Registration Number :

T-543 for Telecommunication Test
C-3328 for Conducted emission test

R-3428 for Radiated emission test
G-97 for Radiated emission test above 1GHz.

Test Voltage:

AC 120V/ 60Hz

Test in Compliance with:

ANSI C63.4-2003
FCC Part 15 Subpart C

Frequency Range Investigated:

Conducted: from 150kHz to 30 MHz
Radiation: from 30 MHz to 25000MHz

Test Distance:

The test distance of radiated emission from antenna to EUT is 3 M.

2.6 Measurement Uncertainty

Measurement Item Measurement Frequency | Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL | 2.71dB
) o Vertical 4.11 dB
Radiated Emission 30 MHz ~ 25GHz :
Horizontal 4.10dB
6 dB Bandwidth 7500 Hz
Maximum Peak Output Power 1.4dB
100kHz Bandwidth of Frequency | ... 2.2dB
Band Edges
Power Spectral Density 2.2dB
Cerpass Technology Corp. Issued Date : Nov. 24, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 10 of 100
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2.7 History of this test report

B ORIGINAL.
[ Additional attachment as following record:
Attachment No. Issue Date Description
Cerpass Technology Corp. Issued Date : Nov. 24, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 11 of 100
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3. Antenna Requirements

3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall

be used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain
Antenna type: PCB Antenna
Antenna Gain: 3.93 dBi

Cerpass Technology Corp. Issued Date : Nov. 24, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 12 of 100
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4. Test of Conducted Emission

4.1 TestLimit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the
120 VAC power and return leads of the EUT according to the methods defined in ANSI C63.4-2003

Section 3.1. The EUT was placed on a honmetallic stand in a shielded room 0.8 meters above the

ground plane as shown in section 2.2. The interface cables and equipment positioning were varied

within limits of reasonable applications to determine the position produced maximum conducted

emissions.
Frequency Quasi Peak Average
(MHz) (dB u V) (dB u V)
0.15-0.5 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at

least 80 centimeters from any other grounded conducting surface.

=

2 o

All the support units are connecting to the other LISN.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

The LISN provides 50 ohm coupling impedance for the measuring instrument.

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued Date
Page No.

. Nov. 24, 2010
: 13 of 100
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4.3 Typical Test Setup

| — L1 ° |
i ] I\ q\> gocm !
i 80c HJ \ i
i ‘ 80cm — E
| 0// ~—o |
1| Lisn v_ LISN :
K llllll____ i
4.4 Measurement equipment
Instrument/Ancillary | Manufacturer | Model No. Serial No. [ Calibration Date | Valid Date.
EMI Receiver R&S ESCI 100821 2010/01/21 2011/01/20
LISN Schwarzbeck | NSLK 8127 | 8127-516 2010/05/25 2011/05/24
LISN EMCO 3825/2 9703-2655 2010/07/19 2011/07/18
o
Cerpass Technology Corp. Issued Date : Nov. 24, 2010
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4.5 Test Result and Data

Power AC 120V Pol/Phase LINE
Test Mode GFSK CHO Temperature 25°C
Memo Humidity 56 %
80 Level (dBuv) Date: 2010-11-19
CLASS-B
CLASS-B(AVG)
40
H
0015 0.5 1 2 10 20 30
Frequency {(MHz)
Fead
Item Freqg Value Factor Fe=zulc Limit Margin Femark
MH= dBuv dE/m dBEuW/m dBuW/m dE
1 0.198 35.93 o.av 36.00 53.68 -17.68 bvyerage
2 0.198 52.94 o.av 53.01 63.68 -10.67 QF
3 o.z2g7 32.65 o.av 32.72 5El1.21 -15.49 hverage
4 o.ze7 45.22 o.av 45.29 6l1.21 -15.92 QF
5 0.309 14.25 0.08 14.33 50.00 -35.67 hverage
6 0.309 32.15 0.08 32.23 60.00 -27.77 QF
7 0.400 22 .80 o.os Z2.88 47.85 -24.97 bvyerage
g 0.400 38.25 o.os 358.33 57.85 -19.52 QP
Q 3.843 Z8.86 0.23 Z9.09 45,00 -16.91 hverage
10 3.843 37.81 0.23 35.04 E&.00 -17.96 QF
11 4,617 Z25.90 0.26 z7.18 45.00 -153.54 hverage
12 4,617 37.39 0.26 37.65 56.00 -15.35 QF
13 5.733 31.058 0.33 31.38 50.00 -18. 62 hverage
14 J.731 19,350 0.33 J3. 060 oo, oo -z0.32 QoF
MNotes=s:
1. Fesult = Read VWalue + Factor
Z. Factor = LI3N Factor + Cable Loss
3. Aecording to technical experiences, all spurious ewission of BT
mwode at channel 0,39,753 are alwost the sawe below 1GH=z, so that the
channel 0 was chosen as representative in final test.
4. The data iz warstc case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued Date : Nov. 24, 2010
Page No. : 15 of 100
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Power ;| AC 120V Pol/Phase ;| NEUTRAL
Test Mode ;| GFSK CHO Temperature 11 25°C
Memo : Humidity | 56 %

0 Lewvel (dBuv} Date: 2010-11-19
CLASS.B

CLASS-B{AVG)
40
DOJE 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freg Value Factor Resultc Limit Margin Remark
MH= dBEuv dE/m dEuvi/m  dBuv/m dE
1 0.199 3L5.28 o.o7 35.35 E3.66 -158.31 Average
2 o.199 52.74 o.ov 5z2.81 B3.66 -10.85 2F
3 0.275 19.94 o.o7v zZ0.01 50.57 -30.56 Average
4 o.z27s 37.47 o.o7 37.54 &0.87 -23.33 QF
= 0.332 27.45 0.0s8 27.53 49,40 -21.87 bverage
& 0.332 40.19 0.o0s 40.27 59.40 -19.13 QF
7 0.399 25.40 0.0s 25.458 47.87 -22.38 Average
=1 0.399 37.38 0.0s 37.46 E7r.87 -20.41 QF
=] 3.899 Z8.87 o.19 Z8.86 46,00 -17.14 Lverage
10 3.5899 34.44 0.19 34,63 S5&.00 -21.37 QF
11 G.a354 27.93 0.28 28.21 EO.oo -21.79 Average
12 G.464 36.458 0.28 36.76 &e0.00 -23.24 oF
Notes

1. Result = Read WValue + Factor

Z. Factor LISN Factor + Cable Loss

3. According to technical experiences, all spurious emwmission of BT
mode at channel 0,39,78 are almwost the sawme below 1GHz, so that the
channel 0 was chosen as representative in final test.

4. The data is worst case.

Cerpass Technology Corp. Issued Date : Nov. 24, 2010
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Report No.: TEFB1010172

Power AC 120V Pol/Phase LINE
Test Mode n/4-DQPSK CHO Temperature 25°C
Memo Humidity 56 %
0 Lewel (dBuv) Date: 20010-11-19
CLASS B
CLASS-B{AVG)
12
1
0015 05 2 10 20 30
Frequency (MHz)
Fead
Item Fredg Value Factor Result Limit Margin Remark
MH= ABuv dE/m dEuV/m dBuv/m dE
1 0.180 39,17 o.o7 30.:24 E4 .50 -15.26 brerage
2 0.1s0 53.4z2 o.o7 53.49 54, 50 -11.01 QF
3 0.233 37.07 o.o7 37.14 52.35 -15.21 byrerage
4 0.233 49,26 o.0o7 49,33 62.35 -13.02 QF
5 0.297 30.38 0.0s 30.46 EO.34 -19.88 brerage
& 0.297 47 .63 0.05 4z .71 60.34 -17.63 QF
7 0.354 33.08 0.0s 33.16 45.56 -15.70 bvrerage
=] 0.354 41 .02 o.0s 41.10 E&3.86 -17.7& QF
=] 0.464 27.00 0.05 27.05 46,63 -19.55 byrerage
10 0.464 37.29 0.0s 37.37 56,63 -19.26 aF
11 3.872 20.77 0.23 21.00 46,00 -25.00 brerage
1z 3.a7a 28.9z2 0.23 29.15 S&.00 -26.85 QF
Notes:
1. Result = Bead Waluese + Factor
Z. Factor = LIZN Factor + Cakble Loss
3. hocording to technical experiences, all spurious ewmission of BT
mode at channel 0,39,78 are alwost the samwe below 1GHz, so that the
channel 0 was chosen as representative in final test.
4. The data iz worst case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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CERPASS TECHNOLOGY CORP. Report No.: TEFB1010172
Power ;| AC 120V Pol/Phase ;| NEUTRAL
Test Mode .| ©/4-DQPSK CHO Temperature 11 25°C
Memo : Humidity | 56 %

0 Lewvel (dBuv) Date: 2010-11-19
CLASS.E
, |
Wr, CLASS-B(AVG)
40 1
4
12
]
g
"
A
0 0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freg Value Factor Fesult Limit Margin Femark
MH=z dBuV dB/m dBuW/m dBuV/m dEb
1 O.174 39.67 o.o7 39.74 54,79 -15.05 Lyverage
2 O.174 54,25 o.o7 54,32 64,79 -10.47 QF
3 0.235 29,72 o.a7 29.79 52.28 -22.49 byerage
4 0.235 49,44 o.o7 49,51 B2 .25 -12.77 QF
= 0.255 9.88 o.o7 9.95 51.60 -41.65 Irerage
& 0.255 30.07 o.o7 30.14 61. 60 -31.46 QF
7 0.354 23.43 0.05 24.51 45.87 -24.36 Lverage
g 0.354 40,90 o.0s5 40,95 55.87 -17.89 QF
a 0.467 20.58 o.0s8 20.66 46,57 -25.91 Irerage
10 0.467 36,10 0.03 36. 18 56.57 -20.39 QF
11 6.525 15. 60 0.zZ5 15.85 S50.00 -531.12 Lverage
12 6.528 32.21 0.z28 32.49 &0.00 -27.51 Qo

1. Result = Bead Value + Factor

2. Factor = LISN Factor + Cable Loss

3. Aocording to techhical experiences, all spurious emission of BT
mode at channel 0,359,758 are almwost the same below 1GHz, so that the
channel 0 was chosen as representative in final test.

4. The data iz worst case.

g
Cerpass Technology Corp. Issued Date : Nov. 24, 2010
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“  CERPASS TECHNOLOGY CORP. Report No.: TEFB1010172
Power ;| AC 120V Pol/Phase ;| LINE
Test Mode ;| 8DPSK CHO Temperature ;1 25°C
Memo : Humidity | 56 %
0 Level (dBuV) Date: 2010-11-19
CLASS-B

CLASS-B{AVG)

40

0015 0.5 1 2 5 10 20 30
Frequency {MHz)
Read
Item Freqg Value Factor Fesult Limit Margin Femark
MHz dBuv dB/ dBuW/m  dBuV/m db
1 0.19:2 3g.97 o.o7 39.04 E3.68 -14.64 Lrerage
2 0.19:2 EE.21 o.o7 EE.Z8 63 .68 -5.40 QoF
3 0.263 33.42 o.a7 33.49 51.35 -17.86 byrerage
4 0.263 47 .25 o.a7 47.35 61.35 -14.00 QF
5 0.323 3l1.94 0.0s 32.02 49,64 -17.62 bverage
& 0.323 43 .48 o.os 43 .56 Eo._ 54 -16.058 QF
7 0.387 26.93 o.os 27.01 48,12 -21.11 bverage
g 0.387 40.58 0.0s8 40.66 58.12 -17.486 QF
= 4,672 29.49 0.z26 29.75 46.00 -16.25 bverage
10 4,672 37.42 0.26 37.68 56.00 -15.32 QF
11 4.874 29.28 0.z8 29.56 46.00 -16.44 bvrerage
1z 4,874 3g.79 0.z8 37.07 LE&.00 -15.93 QF
Notes

1. REesult = BEead Value + Factor

2. Factor LISN Factor + Cakble Loss

3. According to technical experiences, all spurious emission of BT
mode at channel 0,399,758 are almost the sawe below 1GHz, so that the
channel 0 was chosen as representative in final test.

4., The data is worst case.

Cerpass Technology Corp. Issued Date : Nov. 24, 2010
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CERPASS TECHNOLOGY CORP. Report No.: TEFB1010172
Power ;| AC 120V Pol/Phase ;| NEUTRAL
Test Mode ;| 8DPSK CHO Temperature ;1 25°C
Memo : Humidity | 56 %

0 Lewvel {dBuv} Date: 2010-11-19
CLASS-B

CLASS-B{AVG)

OGJE 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freqg Value Factor Result Limit Margin Femark
MHz dBuvf dB/m dBuW/m dBuv/m dE
1 0.192 36.25 o.o7 36.32 53.96 -17.64 brerage
2 0.122 54.53 o.o7 54,60 63.964 -2.3a QF
3 0.213 26.32 o.o7v 26.39 53.10 -26.71 Irerage
4 0.213 35.23 0.o7 35.30 £3.10 -27.80 QF
5 0.256 46.71 0.o7 45.78 6l1.56 -14.78 QF
& 0.253 29.00 0.o7 29.07 51.51 —-Z2 .44 Irerage
7 0.325 25.71 0.os 25.79 49 59 -23.80 rerage
=] 0.325 42 .61 0.o08 4z .69 5o.E59 -16.50 QF
=] 0.354 37.56 0.08 37.64 55.20 -Z0.56 QF
10 0.384 37.E5 0.os 37,63 E3.20 -20.57 QF
11 6.005 25.64 0.26 25.390 EO.00 -24.10 brerage
1z 6.005 35.39 0.26 35.65 a0.00 -Z4.35 QF
Hotes

1. BFesult = Bead Value + Factor

Z. Factor LISN Factor + Cable Loss

3. Ahecording to technical experiences, all spurious emwission of BT
mode at channel 0,39,78 are almwost the samwe below 1GHz, so that the
channel 0 was chosen as representative in final test.

4. The data i=s worst case.

f”'.}
Test engineer:__( /Zﬂ <2 AN

g
Cerpass Technology Corp. Issued Date : Nov. 24, 2010
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5. Test of Radiated Emission

5.1 Test Limit
Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines
in ANSI C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in
section 5.6.3. The interface cables and equipment positions were varied within limits of
reasonable applications to determine the positions producing maximum radiated emissions
For unintentional device, according to § 15.109(a), except for Class A digital devices, the field
strength of radiated emissions from unintentional radiators at a distance of 3 meters shall not
exceed the following values:

Frequency Distance Radiated Radiated
(MHz) Meters LV IM) (dB p V/ M)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10

meters shall not exceed the above table.

Frequency Distance Radiated
(MH2z) Meters (dB pu VI M)
30-230 10 30
230-1000 10 37

5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method and
reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

g
Cerpass Technology Corp. Issued Date : Nov. 24, 2010
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Report No.: TEFB1010172

5.3 Typical Test Setup

Antenna

Y,

—

Test distance

Equipment under Test

—1

—

Turn Table

0.8M

Receiver

5.4 Measurement equipment

N

Ground Plane

Instrument/Ancillary | Manufacturer | Model No. Serial No. | Calibration Date | Valid Date
EMI Receiver SCHAFFNER| SCR3501 437 2010/10/14 2011/10/13
Amplifier Agilent 8447D 2944A10531 2010/02/05 2011/02/04
Bilog Antenna Schaffner CBL6112D 22242 2010/02/05 2011/02/04
Spectrum Analyzer R&S FSP 3 100800 2010/02/09 2011/02/08
SPECTRUM R&S FSP40 100219 2009/11/20 2010/11/19
ANALYZER
HORN ANTENNA EMCO 3115 31589 2010/05/04 2011/05/03
Preamplifier Agilent 8449B 3008A01954 2010/02/26 2011/02/25
O
Cerpass Technology Corp. Issued Date : Nov. 24, 2010
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Report No.: TEFB1010172

5.5 Test Result and Data

Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 27 °C
Operation Channel 0 Humidity 55 %
Modulation Type GFSK Atmospheric Pressure 1021 hPa
Memo Rate 1 Mbps
0 Level (dBulim) Date: 2010-11-19
FCC CLASS-B
[
40 G
1 2 7
4
a
0 30 5. 140. 195. 250, 305
Frequency {(MHz)
Fead int Takh
Item Freg Value Factor Fesult Limit Margin Femark Fos Foz
MH= dABuv dE/m ABuW/m  dBuv/m dE L} Dedg
1 59.70 45,18 -12.75 35.43 40,00 -4.57 oF 105 360
2 11z .50 45,52 -10. 65 35.87 43, 50 -7.63 Peak 105 360
3 14z .75 45,51 -11.18 34.63 43,50 -5.87 Peak 105 360
4 197.z20 42,70 -9.99 32.71 43,50 -10.79 Peak 105 360
5 227.45 41,38 -10.90 30.48 45,00 -15.52 Peak 105 360
& 266.50 50.26 -1z.51 37.75 45,00 -5.25 Peak 105 360

Femarks=s: 1. Result = Read Value + Factor
Z. Factor = Antenna Factor + Cable Lozz - Amplifier
3. According to technical experiences, all spurious emiszion of BT
mode at channel 0,39,78 are almost the samwe below 1GHz, so that the
channel 0 was chosen as representative in final test.
4. The dats i= worst ca=e,

Issued Date : Nov. 24, 2010
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Report No.: TEFB1010172

Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 27 °C
Operation Channel 0 Humidity 55 %
Modulation Type GFSK Atmospheric Pressure 1021 hPa
Memo Rate 1 Mbps
0 Level (dBulim) Date: 2010-11-19
FCC CLASS-B
i
: B
40 3 5
1 2
0500 440, 580. 720. 8610, 1000
Frequency {(MHz})
Fead Ant Tak
Item Freg Value Factor Eesulc Limit Margin Eemark Fos Fos
MH= dABuV dB/m dBuW/m dBEuv/m dE m Deg
1 399.40  40.25 -6.97 33.28 46.00 -1Z.72 FPeak 105 ]
2 570.20  34.:29 -2.92 31.37 46.00 -14.63 Peak 105 a
3 665.40  41.20 -4.22 36.95  46.00 -9.0z2 FPeak 105 ]
4  788.60 44,57 -1.97 42,60  4&.00 -3.40 QF 105 a
5 &8l6.680 36.94 -0.48 36.45  46.00 -9.52 Peak 105 a
& 932.10  34.38 462 39.00  4&.00 —-7.00 Feak 105 a

Femarks: 1. EResult
2. Factor

= Read Value + Factor
Antennha Factor + Cable Loss - Amplifier
3. According to technical experiences,

mode at channel 0,39,78 are almost the sawe below 1GH=,
channel 0 was chosen as representative in final test.
4. The dats i= worst ca=e,

all spurious emission of BT

=0 that the

Cerpass Technology Corp.
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 27 °C
Operation Channel 0 Humidity 55 %
Modulation Type GFSK Atmospheric Pressure 1021 hPa
Memo Rate 1 Mbps
80 Lewvel {dBuv/mj} Date: 2010-11-19
FCC CLASS-B
40 5
G
1
4
Z 3
0 30 a5. 140. 195. 250. 305
Frequency (MHz})
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fo= Fo=
MH= AEuv dAE/m dBuWs/m dBEuV/m dE cm Dedq
1 45,70  40.82 -14.64 26.18 40,00 -13.82 Peak 105 360
z 115.25 40,37  -17.46 22.91 43.50 -20.59 Peak 105 360
3 181.25 38.79 -17.27 21.52 43,50 -21.98 FPeak 105 360
4  214.80  40.77 -16.59 24.18 43.50 -19.32 Peak 105 360
5 286.50 51.30 -13.58 37.72 45,00 -5.28 Peak 105 360
& 302.25 45,74 -12.60 33.14 46.00 -12.88 Peak 105 360

Fead Value + Factor

Antenna Factor + Cable Loss - Awplifier

all spurious emission of BT

so that the

Result =
Factor =
3. Aeecording to technical experiences,
mode at channel 0,39,75 are almost the samwe below 1GH=,
channel 0 was chosen as representative in final test.
4., The dats i= worst ca=e,

Femarks: 1.

@
. Nov. 24, 2010
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Report No.: TEFB1010172

Power AC 120V Pol/Phase HORIZONTAL
Test Mode .| Transmit / Receive Temperature 27 °C
Operation Channel :| 0 Humidity 55 %
Modulation Type | GFSK Atmospheric Pressure 1021 hPa
Memo : Rate 1 Mbps

Date: 2010-11-19

Level (dBuvin)
80

FCC CLASS-B
4
40 5 f
3
2
1
0300 440, 580. T20. 860, 1000
Frequency (MHz)
Read Ant Tahk
Item Freg Value Factor Fesult Limit Margin Femark Fo= Fo=
MH= dEuV dE/m dBuv/m dBEuv/m dE cm Deg
1 466.60 35.38 =-5.77 Z29.59 46.00 -16.41 Peak 105 o
2 565.30 33.55 -1.65 31.90 45.00 -14.10 Peak 145 u]
3 665.40 39.75 -3.89 35.8¢8 46.00 -10.14 Peak 105 o
4 TE5. 60 43.11 -0.29 42 .82 45.00 -3.18 2JF 105 u]
= 242 .50 36.69 1.24 37.93 4g.00 -5.07 Peak 105 u]
& 931.40 36.54 Z2.41 39.25 46.00 -6.75 Feak 105 u]
Femarks: 1. Result = Read Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. Aecording to techhnical experiences, all spurious emission of BT
mode at channel 0,339,783 are almost the sawme below 1GHz, =so that the
channel 0 was chosen as representative in final test.
4, The cdats i= worst ca=e,

Cerpass Technology Corp.
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Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 0 Humidity 60 %
Modulation Type GFSK Atmospheric Pressure 1007 hPa
Memo Rate 1 Mbps
; Level {dBuV/m) Date: 2010-11-19
FCC|/CLASS-B
FCC CLASS-B (AVG)
< 4
49
1
0 1000 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Frequency (MHz)
Eead int Tak
Item Freg Value Factor Fesult Limitc Margin Remark Fos Fos
MH= dBuv dE/m dBuVy/m dBEuv/m dE cin Deg
1 4504.03 36.32 Z.51 35.83 S54.00 2 -15.17  Average 112 240
Z  4804.03 45.39 Z.51 50.90  74.00 -23.10  Peak 119 z40
3 T7Z05.43 Z9.67 6.57 36.54 54.00 -17.46  Average 119  z40
4  7Z05.43 41.90 6.87 45.77 74.00 -25.23  Peak 119 240

1. Besult = Bead Value + Factor
Z. Factor = Antenna Factor + Cable Loss - Awmplifier
3. The rezolution bandwidth of test receiver/spectrum analyvezer iz 1Z0KH=

and wideo bhandwidth iz 300kHz for Peak detection and Quasi-peak

detection at fredquency below 1GH=.
ion bandwidth of test receiver/spectrum analyvzer iz 1MH=

4. The resolut

and video handwidtl i=s JMIlz

1GH=.
5. The resolut

and wvideo handwidth is 10H=z

1GHz.

for Peak detection at freguency above

ion bandwidth of test receiver/spectrum analyzer is 1MHz

6. The other emissions is too low Lo bhe measured.

7. The data is

Wmorse Ccase.

for Ahwverage detection at fredquency shove

Cerpass Technology Corp.
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Report No.: TEFB1010172

Power AC 120V Pol/Phase | HORIZONTAL
Test Mode .| Transmit / Receive Temperature 1| 26 °C
Operation Channel :| 0 Humidity | 60 %
Modulation Type | GFSK Atmospheric Pressure :| 1007 hPa
Memo : Rate ;| 1 Mbps
- Level {(dBuv/im}) Date: 2010-11-19
FCC CLASS-B
FCC CLASS-B (AVG)
2 1
419
1 K
01000 5800. 10600, 15400, 20200, 25000
. Frequency (MHz
Trace: {Discrete) | vi )
Fead Ant Tab
Item Freg Value Factor Fesult Limit Margin Femark Fo= Fo=
MH= dBuv dB/m dBuVW/m dEuW/m dE far ] Deg
1 4303.95 34.66 2.51 37.17 54.00 -16.83 byverage 150 250
2 4303.95 46.27 2.51 45.78 74,00 -25.22 Peak 150 250
3 7205.85 31.29 6.587 38.16 54.00 -15.54 byverage 150 250
4 7Z205.85 43.7Z2 5.87 50.59 74.00 -23.41 Peak 150 250
Notesz:
1. Fesult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 12Z0KEH=
and video bandwidth is 300kH=z for Peak detection anhd Quasi-peak
detection at frequency bhelow 1GH=.
4, The resolution bandwidth of test receiver/spectrum analyeer iz 1MH=
ancl video Dandwicdth i= 1Mz for Feak detection at frequency abore
1GH=.
8. The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and video bandwidth is 10H= for Average detection at fredquency above
1GH=.
&. The other ewmissions iz too low o be measured.
7. The data is worse case.
L
Cerpass Technology Corp. Issued Date : Nov. 24, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 1 29 of 100



« !

©

*  CERPASS TECHNOLOGY CORP.

Report No.: TEFB1010172

Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 39 Humidity 60 %
Modulation Type GFSK Atmospheric Pressure 1007 hPa
Memo Rate 1 Mbps
7 Lewel {(dBuv/imj} Date: 2010-11-19
FCC CLASS-B
FCC CLASS.B (AVG)
z 4
49
0 1000 5800. 10600, 15400, 20200, 25000
Trace: {Discrete)} Frequency (MHz)
Fead Ant Tab
Item Freqg Value Factor Eesulc Limit Margin FEemark Fos Fos
MH= dBuv dE/m dEuW/m dBEuV/m dE cm Deg
1 4882.03 34.85 2.7z 37.57 54.00 -16.43 bverage 119 240
z 4552 .03 47.47 2.72 50.19 74,00 -23.81  Peak 119 z40
3 7322.88 29.z21 7.23 36.44 54,00 -17.56  Average 119 240
4 73z2z2.858 41.54 7.23 49,07  74.00 -24.93 Peak 119 z40

1. Result = Read Value + Factor
Z. Factor = Antenna Factor + Cakble Loss - Amplifier
3. The resolution handwidth of test receiver/spectrum analyzer iz 1Z0EH=
and wvideo bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at freguency helow 1GH=.
4, The resolution handwidth of test receiver/spectrum analyzer is 1MH=
a1l wideo bhandwidelh is JHMIIz for Fesak detection at fregquency sbore=

1GH=z.

8. The resolution handwidth of test receiver/spectrum analyzer iz 1MH=
and wideo bandwidth is 10Hz for Average detection at frequency asbove

1GH=z.

6. The other emissions is too low to be measured.

7. The data is worse case.
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 39 Humidity 60 %
Modulation Type GFSK Atmospheric Pressure 1007 hPa
Memo Rate 1 Mbps
7 Level {dBuvim) Date: 2010-11-19
FCC|/CLASS-B
FCC CLASS-B (AVG)
< 4
49
1
0 1000 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Frequency (MHz)
Fead Lnt Tak
Item Freg Value Factor Fesult Limit Margin Bemark Pos Pos
MH= dBuV dbB/m dBuV/m  dBuVim dEb cIn Ded
1 48682.08 35.84 Z.72 38.56 54.00 -15.44  Average 150 250
2 4882.08 45.17 Z.72 50.82 74.00 -23.11  Peak 150 250
3  7322.05 30.80 7.23 38.03 54.00 -15.97  Average 150 250
4  7322.05 42.57 7.23 49,80 74.00 -24.20 Peak 150 250

1. Result = ERe

ad Value + Factor

2. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectruwm analyzer iz 1Z0KHE
and wideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
decection at fredquency kbelow 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MHzZ
ancd video bandwicdth i= JHMIlz for Feak detection at freguency sbpove

1GHE.

5. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and wvideo bandwidth i=s 10H=z for Average detection at frequency shove

1GH=.

&. The other emissions is too low to be measured.

7. The data is

warse Case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFB1010172
Power | AC 120V Pol/Phase | VERTICAL
Test Mode .| Transmit / Receive Temperature 1| 26 °C
Operation Channel  :| 78 Humidity | 60 %
Modulation Type | GFSK Atmospheric Pressure :| 1007 hPa
Memo : Rate ;| 1 Mbps

7 Lewvel (dBuVW/im} Date; 2010-11-19
FCCCLASS-B

FCC CLASS-B (AVG)

4
49 o
1
01000 5800. 10600, 15400, 20200, 25000
. Frequency (MHz
Trace: (Discrete) | vi )
Fead Ant Tah
Item Freg Value Factor Fe=zult Limit Margin Femark Fos Fos
MH= dBuv dAE/m dEuVW/m dEuWim dE m Deg
1 4959.93  32.36 2.92 35.28 54.00 -15.72 bverage 119 240
z 4959.93 44.93 z.9oz 47 .85 74,00 -Z6.15 Peak 119 z40
3 7439.93 29,40 7.59 36.99 54.00 -17.01 bverage 119 240
4 7439.93 41,57 7.59 49.16 74,00 -24.54 Peak 119 240

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Mmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
ancd video bhancdwidth i= JMIIz for Feak detection at frequency sabhowve
1GH=.

8. The resolution bandwidth of test receiver/spectrum analyezer is 1MH=
and video bandwidth is 10Hz for Average detection at fredquency abowve
1GH=.

6. The other ewmission=s iz too low to be wmeasured.

The data is worse case.

Cerpass Technology Corp. Issued Date : Nov. 24, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFB1010172

Power AC 120V Pol/Phase | HORIZONTAL
Test Mode .| Transmit / Receive Temperature 1| 26 °C
Operation Channel :| 78 Humidity | 60 %
Modulation Type | GFSK Atmospheric Pressure :| 1007 hPa
Memo : Rate ;| 1 Mbps
07 Lewvel (dBulvimj) Date; 2010-11-19
FCCCLASS-B
FCC CLASS-B {AVG)
7 4
49
1
01000 5800. 10600, 15400, 20200. 25000
. Frequency (MHz
Trace: (Discrete) ! vi )
FEead hnt Tab
Item Fredg Value Factor Result Limit Margin Femark Pos Pos
MH= dABui dE/m dEuV/m dBuVim dE cm Deg
1 4960.05 35.23 2.92 38.15 54,00 -15.85 bverage 150 250
2 4950.05 47.39 2.9z £0.31 74,00 -23.69 Peak 150 250
3 T444.75  31.0Z 7.61 35.63 54,00 -15.37 bverage 150 250
4 744478 43.59 T.61 E1.:z0 74,00 -22.80 Peak 150 250
Notes:
1. Result = Read Valus + Factor
2. Factor = Antentnas Factor 4+ Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analvezer iz 1Z0EH=
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.
4, The resolution bandwidth of test receiver/spectrum analyvzer is 1MH=z
ancd wideo handwidclh i= JMllz for Feak detection at frequency above
1GH=.
5. The resolution bandwidth of test receiver/spectrum analyvzer is 1MH=z
and video bandwidth iz 10Hz for Average detection at fredguency above
1GH=.
6. The other emissions is too low to he measured.
7. The data is worse case.
g
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CERPASS TECHNOLOGY CORP.

Report No.: TEFB1010172

Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 27 °C
Operation Channel 0 Humidity 55 %
Modulation Type /4-DQPSK Atmospheric Pressure 1021 hPa
Memo Rate 2 Mbps
0 Lewvel (dBulim) Date; 20110-11-19
FCC CLASS-B
40 |
: 3 ;
45
0 30 a5, 140. 195. 250. 305
Frequency (MHz)
Fead int Tab
Item Freg Value Factor Fezult Limit Margin Femark Fos Fos
MH= dBuv dB/m dABui/m dBEuvW/m dE m Deg
1 59.95  47.82 -12.78 35.08  40.00 -4.94 QF *% *%
2 78.95  50.20 0 -14.51 35.692 40,00 -4.31 QF *H *H
3 113.05  46.03 -10.61 35.42 43 .50 -5.08 Peak *H *H
4 133.13 42 .82 -9.47 33.35 43.50 -10.15 Peak *% *%
5 1358.63 43,57 -10.82 32.75 43.50 -10.75 Peak *% *%
& 266.50 49,55 -12.51 37.04  4f.00 -8.96 Peak *% *%

Femarks: 1. Besult =

2. Factor

3. Aheocording to techhical experiences,
mode at channel 0,39,75 are almost the samwe below 1GH=,

Fead WValue + Factor
Antenna Factor + Cable Loss - Awplifier

channel 0 was chosen as representative in final test.

4. The dats i= worst ca=e,

all spurious emission of BT

=0 that the
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CERPASS TECHNOLOGY CORP.

Report No.:

TEFB1010172

Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 27 °C
Operation Channel 10 Humidity 55 %
Modulation Type n/4-DQPSK Atmospheric Pressure 1021 hPa
Memo Rate 2 Mbps
80 Lewvel {(dBuW/im) Date: 2010-11-19
FCC/CLASS-B
4
40 &
3 g
1 2
0 300 4410, 580, 720, 860, 1000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Rezult Limit Margin Femark Fo= Fo=
MH= dABuVW dE/m dEuvW/m dEuv/m dE cm Deg
1 399,40 39.54 -6.97 32.57 46.00 -13.43 Peak 105 ]
2 573.00 34,00 -3.27 30.73 46.00 -15.27 Peak 105 ]
3 665,40 40,08 4,22 35.86 46.00 -10.14 Peak 105 ]
4 785,60 443,25 -1.97 42.31 46.00 -3.69 QoF 105 u]
5 Sla.60 35.59 —-0.46 35.13 46.00 -10.57 Feak 105 u]
& 931.40 34.05 4.75 38.80 46.00 =7.20 Feak 105 u]
Femarks: 1. BResult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. hocording to technical experiences, all spurious ewmission of BT

mode at channel 0,399,783 are almost the same below 1GHz, =so that the
channel 0 was chosen as representative in final test.

The dats i= worst ca=se,
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*  CERPASS TECHNOLOGY CORP.

Report No.: TEFB1010172

Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 27 °C
Operation Channel 10 Humidity 55 %
Modulation Type .| ©/4-DQPSK Atmospheric Pressure 1021 hPa
Memo : Rate 2 Mbps
0 Level (dBuvim) Date: 2010-11-19
FCC/CLASS-B
40 5
G
7 4
1 3
0 30 g5. 140, 195, 250, 305
Frequency (KMHz)
Fead Ant Tak
Item Freqg Value Factor Result Limit Margin Remark Fo= Fos=
MH=z ABuW dAEB/m dBuVy/m dBuv/m AE om Dedg
1 67.95 4z.01 -21.22 Z0o.79 40.00 -19.21 Peak 105 360
Z 111.95 41.05 -17.72 23.33 43.50 -20.17 Peak 105 360
3 185.38 39.13 -17.42 21.71 43.50 -21.79 Peak 105 360
4 214.380 40.77 -16.59 24,18 43.50 -19.32 Peak 105 360
5 265.95 51.10 -13.64 37.46 45.00 -5.54 Peak 105 360
& 30z .80 45.05 -12.52 33.53 45.00 -1z .47 Peak 105 360
Remarks: 1. Result = Read Value 4+ Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. Aocording to technical experiences, all spurious emission of BT
mode at channel 0,339,738 are almost the same below 1GHz, so that the
channel 0 was chosen as representative in final test.
4. The dats i= wors=t ca=e,
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CERPASS TECHNOLOGY CORP.

Report No.: TEFB1010172

Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 27 °C
Operation Channel 0 Humidity 55 %
Modulation Type n/4-DQPSK Atmospheric Pressure 1021 hPa
Memo Rate 2 Mbps
0 Level (dBuvim) Date: 2010-11-19
FCC CLASS-B
4
40 [ 2 £
4 3
0 300 440. 580, 720, 860. 1000
Frequency {(MHz})
Fead Ant Tah
Item Freg Value Factor Rezult Limit Margin Femark Po= Fo=
MHz dABuWf AE/m ABuV/rm  dBuV/m dE om Dedq
1 3z24.50 49,72 -11.95 37.77 46.00 -5.23 Peak 105 a
2 53z.40  39.08 -5.57 33.51  46.00 -12.49 Peak 105 a
3 665.40  39.01 -3.89 35.1z2 45,00  -10.88 FPeak 105 0
4 7E8.60  42.90 -0.29 4z2.61  46.00 -3.39 Qp 105 ]
5 §33.40 37.95 1.78 39.73 45,00 -6.27 Peak 105 a
& 931.40  35.57 .41 37.98  4&.00 -5.02 Peak 105 a

Femarks: 1. Eesult =

2. Factor

3. Acecording to technical experiences,

Fead Value + Factor
Antenna Factor + Cable Loss - Awplifier
all spurious ewmission of BT

mode at channel 0,39,75 are almost the same below 1GH=,
channel 0 was chosen as representative in final test.

4. The dats i= worst ca=e,

zo that the
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CERPASS TECHNOLOGY CORP.

Report No.: TEFB1010172

Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 0 Humidity 60 %
Modulation Type /4-DQPSK Atmospheric Pressure 1007 hPa
Memo Rate .| 2 Mbps
. Level {dBuVim) Date: 2010-11-19
FCC|CLASS-B
2
FCC CLASS-B (AVG)
49 4
% 1000 5800, 10600, 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Fead int Tal
Item Fredqg Value Factor Result Limit Margin Remark Fos= Pos
MH= dABuv dE/m dEuV/m dEuV/m dE cIm Deg
1 4803.98 46.71 2.51 49,22 54.00 -4,78  Average 112 240
Z  4803.98 56.95 Z.51 59.46  74.00 -14.54  Peak 112 240
3  7205.98 29.75 6.57 36.62  54.00 -17.38  Average 119 240
4  7205.98 41.19 6.87 48,06 74.00 -25.94  Peak 112 z240

1. Eesult = Read Walus + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/apectrum analyzer iz 1Z20KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4., The resolution hbandwidth of
and wideo bhandwidth is=s JHIIz

1GH=.

5. The resolution bandwidth of
and wideo bandwidth i=s 10H=

1GHz.

6. The other emissions is too low to be measured.
7. The data is worse case.

test receiver/sSpectrum analyzer i=s 1MHz
for Feak detCection at frequency above

test receiver/sSpectrum analyzer is 1MHz
for bwverage detection at frequency shove
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CERPASS TECHNOLOGY CORP.

Report No.: TEFB1010172

Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 0 Humidity 60 %
Modulation Type /4-DQPSK Atmospheric Pressure 1007 hPa
Memo Rate 2 Mbps
o7 Lewvel {dBu\im) Date: 2010-11-19
FCCCLASS-B
FCC CLASS-B (AVG)
z !
49
0 1000 5800, 10600, 15400, 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read Ant Tak
Iterm Freg Value Factor Fesult Limit Margin Femark Pos= Po=
MH= dBuy dEB/m dBuVW/m dBuV/m dE I Dedr
1 4804.00 39.73 Z.51 4z .24 54,00 -11.76  Average 150 250
2  4804.00 48.60 Z.51 51.11  <74.00 -22.89 Peak 150 250
3 7206.03  31.48 6.57 35.35 54.00 -15.65  Average 150 250
4 J206.03 43.81 6.57 50.65  74.00 -Z3.32  Peak 150 250

1. Result = Read Value 4+ Factor
2. Factor = Antenna Factor + Cable Loss - Moplifier
3. The resolution bandwidth of teat receiver/sSpectruwn snalyzer iz 1Z0KHE
and wvideo bandwidth is 300kHz for Peak detection and Ouasi-peak
detection at frequency below 1GH=.
ion bandwidth of test receiver/spectrum shalyzer is 1MH=z
andwidelh i=s JMllz for Peak detection at fregquency abowve

4. The resolut
and video b
1GH=.

5. The resolut
and wvideo b
1GH=.

ion bandwidth of test receiver/spectrum analvzer iz 1MHz
andwidth is 10H=z for Average detection at frequency above

6. The other emissions is too low to he measured.

7. The data is

WoOrse CasSe.

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued Date
Page No.

. Nov. 24, 2010
1 39 of 100



o

*  CERPASS TEC

HNOLOGY CORP.

Report No.: TEFB1010172

Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 39 Humidity 60 %
Modulation Type n/4-DQPSK Atmospheric Pressure 1007 hPa
Memo Rate 2 Mbps
7 Lewvel {(dBul/im) Date: 2010-11-19
FCCCLASS B
2 FCC CLASS-B (AVG)
4
49 1
0 1000 5800. 10600. 15400. 20200. 25000
Trace: {Discrete) Frequency (WHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Remark Fo= Pos
MH= dEuv dE/m dBuW/m dBuW/m dE far ] Deg
1 4552 .00 43.76 2.72 46,45 54,00 -7.52 Lverage 119 240
2 4552 .00  53.30 2.72 56,02 74,00 -17.38 Peak 119 240
3 T323.03 Z29.:28 T.23 3e.51 54,00 -17.49 Iverage 119 240
4 TIZ3.03 0 41.43 7.23 45. 66 74 .00 -Z5.54 Feak 119 z40
Notes
1. Result = Fead Value + Factor
2. Factor = Antennha Factor + Cable Loss - Amplifier

3. The resolution bhandwidth of test receiver/spectrum analyzer is 120EH=z
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency khelow 1GH=.

4., The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
ancd wideo bandwidth is JIMIIz for Feak detection at fregquency sabowve

1GH=z.

5. The resolution bhandwidth of test receiver/spectrum analyeer is 1MHz
and wideo bandwidth is 10Hz for Average detection at frequency above

1GH=z.

6. The other emiszsions is too low to be measured.

7. The data is

WOrse Case.
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CERPASS TECH

NOLOGY CORP.

Report No.: TEFB1010172

Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 39 Humidity 60 %
Modulation Type n/4-DQPSK Atmospheric Pressure 1007 hPa
Memo Rate 2 Mbps
2 Level {dBuvim) Date: 2010-11-19
FCC|CLASS-B
3 FCC CLASS-B {(AVG)
4
49 1
0 1000 5800, 10600, 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Pead Lnt Tab
Item Freg Value Factor Fesult Limit Margin Bemark Pos Pos
MH= dAEuv dE/m dBuVim dBuVim dE cn Ded
1 4882.03 43.2¢6 Z.72 45,98  54.00 -8.02  Average 150 250
Z  4882.03 51.18 Z.72 53.90 74.00 -20.10 Peak 150 250
3 7323.15 30.83 7.23 38.06 54.00 -15.94  Average 150 250
4 7323.15 42.85 7.23 50.08  74.00 2 -23.92  Peak 150  £50

1. Result = BEead Value + Factor
2. Fapctor = Antenha Factor + Cable Loss - Amplifier
3. The rezolution bandwidth of test receiver/spectrum analyzer iz 1Z0KHE
anhd wideo bandwidcth i=s 300kHz for Peak detection anhd Quasi-peak
detection at fredquency kelow 1GH=.
ion bandwidth of test receiver/spectrum analyzer iz 1MHz
ancdwidclh i= JMIlz for Feak detecticon at frequency sbove

4. The resolut
and wideao
1GH=.

5. The resolut
and wideo b
1GH=.

ion bandwidth of test receiver/spectrum analyzer iz 1MHz
andwidth iz 10H=z for Average detection at frequency sbhove

&. The other emissions is too low to be measured.

7. The data is

Warse Case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFB1010172

Power AC 120V Pol/Phase VERTICAL
Test Mode .| Transmit / Receive Temperature 26 °C
Operation Channel 1| 78 Humidity 60 %
Modulation Type | m/4-DQPSK Atmospheric Pressure 1007 hPa
Memo : Rate 2 Mbps

7 Level {dBul/im) Date: 2010-11-19

FCC|CLASS-B
- FCC CLASS-B (AVG)
4
49
l:'191]0 3800, 10600, 15400, 20200, 25000
Trace: {Discrete) Frequency (MHz)
Fead hnt Tahb
Itetn Fredqg Value Facrtor Re=zulc Limit Margin Remark Fo= Fo=
MH=z dBuv dE/m dBuV/m dBuV/m dE I Deg
1 49g0.00 37.52 2.92 40,44 54.00 -13.56 hverage 119 240
2 49¢e0.00 49,07 2.92 51.99 74.00 -22.01 Peak 119 240
3 T442.50 0 =29.45 .60 37.05 54.00 -16.95 hverage 119 240
4 T44zZ.50 41.Z2a .60 45.50 74.00 -25.14 Peak 113 240
Notes:

1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Awmplifier

3. The resolution bhandwidth of test receiver/sSpectrum snalyzer is 1Z0KHE
ahd wvideo bhandwidth is 300kH=z for FPeak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum asnalyvezer is 1MH=
and video hbandwidtlh is JMilz for Feak detection at freqgquency above
1GHz.

5. The resolution handwidth of test receiver/spectrum analvezer is 1MH=
and wvideo handwidth is 10H=z for Average detection at frequency abhowve
1GH=.

. The other emissions iz too low to he messured.

7. The data i= worse case.

Cerpass Technol

ogy Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued Date
Page No.

. Nov. 24, 2010
1 42 of 100



« !

©

"~ CERPASS TECHNOLOGY CORP. Report No.: TEFB1010172
Power AC 120V Pol/Phase | HORIZONTAL
Test Mode .| Transmit / Receive Temperature 1| 26 °C
Operation Channel  :| 78 Humidity | 60 %
Modulation Type .| m/4-DQPSK Atmospheric Pressure :| 1007 hPa
Memo : Rate 1| 2 Mbps

. Level {dBu\im} Date: 2010-11-19
FCC CLASS-B
2 FCC CLASS-B {AVG)
T
49 1
0 1000 5800. 10600, 13400, 20200. 25000
. Frequency {MHz
Trace: {Discrete) ! vi )
Read Ant Tab
Item Freg Value Factor Fezult Limit Margin Femark Pos= Fo=
MHz dABuv dB/m dBuv/m dBuV/m dB o Deg
1 4959.95 41.77 2.92 44,69 54.00 -9.31 byerage 150 250

2 4953.95 53.05 2.92 55.97 74.00 -15.03 FPeak 150 Z50
3 7442 .50 31.03 7.60 38.63 54.00 -15.37 bverage 150 Z50
4 7442 .50 43.19 7.60 50.79 74.00 -23.21 Peak 150 250
Notes:

1. Result = Bead Waluse + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency kbelow 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
ancl video bandwideh i=s JHMIz for Feak detection at frecquency above
1GH=.

8. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwvidth i=s 10H=z for Average detection at frequency ahowve
1GH=.

6. The other emissions is too low to be measured.

7. The data is worse case.

L
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CERPASS TECHNOLOGY CORP. Report No.: TEFB1010172
Power ;| AC 120V Pol/Phase ;| VERTICAL
Test Mode .| Transmit / Receive Temperature 1] 27 °C
Operation Channel 10 Humidity 1| 55 %
Modulation Type 1| 8DPSK Atmospheric Pressure | 1021 hPa
Memo : Rate .| 3 Mbps

80 Lewel {(dBuvim) Date: 2010-11-19
FCC CLASS-B
40 | B
1 3
2
5
1
050 85. 140, 195, 250, 305
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Eesulc Limit Margin Eemark Fos Fos
MH= dABuV dEB/m dBuW/m dBEuv/m dE m Deg
1 0.25  47.87 -12.85 35.02 40.00 -4.98 P 105 360
2 g1.70  46.61  -14.08 32.53 40,00 -7.47 Peak 105 360
3 112.50 45.80 -10.65 35.15  43.50 -3.35 FPeak 105 360
4 152.38  40.90 -11.39 29.51  43.50 -13.99 Peak 105 360
5 194,45  41.32 -10.36 31.46 43.50 -1z.04 Peak 105 360
& Z266.50  49.39 -12.51 36.88  46.00 -9.1z2 FPeak 105 360

Femarks: 1. Result = REead Walue + Factor
2. Factor = Antenha Factor + Cable Loss - Awplifier
3. According to techhical experiences, all spurious emission of BT
mode at channel 0,39,78 are almost the sawe below 1GH=z, so that the
channel 0 was chosen as representative in final test.
4, The dats i= worst ca=e,

g
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*  CERPASS TECHNOLOGY CORP.

Report No.: TEFB1010172

Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 27 °C
Operation Channel 0 Humidity 55 %
Modulation Type 8DPSK Atmospheric Pressure 1021 hPa
Memo Rate 3 Mbps
80 Level (dBuvim) Date: 2010-11-19
FCC CLASSB
3 B
4011
3
5 L)
0 300 440, 580. 720, 860. 1000
Frequency (MHz)
Fead int Tak
Item Fredg Value Factor Result Limit Margin Remark Fos Fos
MH= dBuv dE/m dEuW/m dBuVW/m dE ] Dedq
1 3z4.50  47.59 -9.78 37.81 48.00 -3.19 Peak 105 a
2 399.40  38.83 -5.37 31.86  4g.00  -14.14 Peak 1085 a
3 665.40  38.72 -4.22 34.50  4g.00 -11.50 Peak 1085 a
4 734.00  34.42 -0.54 33.58  4g.00 -12.42 Peak 1085 a
5 788.60 43.65 -1.a7 41,68  4&.00 -4.32 QF 105 a
& 931.40  35.57 4,75 40,32 45,00 -5.68 Qp 105 a

Remarks: 1. Result
2. Factor

3. Aoccording to technical experiences,

Read WValue + Factor
Antenna Factor + Cable Loss - Awplifier

mode at channel 0,399,785 are almost the same below 1GH=,
channel 0 was chosen as representative in final test.

4, The data i=s worst case,

all spurious emission of BT

Z0 that the
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*  CERPASS TECHNOLOGY CORP.

Report No.: TEFB1010172

Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 27 °C
Operation Channel 0 Humidity 55 %
Modulation Type 8DPSK Atmospheric Pressure 1021 hPa
Memo Rate 3 Mbps
80 Lewvel (dBuvim) Date: 2010-11-19
FCC CLASS-B
40 5
A
1 2 4
3
0 30 a5, 140. 195. 250, 305
Frequency {MHz})
Fead Ant Tah
Item Freqg Value Factor FEesultc Limit Margin Femark Fos Fos=
MHz dBuv dB/m dBuv/m  dBuWV/m dEb o Deg
1 50.63 38.00 -14.64 23.36 40.00 -16.64 Peak 105 360
2 111.85 41.0z2 -17.72 23.30 43 .50 -20.20 Peak 105 360
3 152 .63 37.52 -17.30 20.22 43 .50 -Z3 .25 Feak 105 360
4 214.80 40.06 -156.59 23.47 43 .50 -20.03 Peak 105 360
5 266.50 51.1¢6 -13.58 37.58 45.00 -g.42 Peak 105 360
] 303.63 47 .59 -12.37 35.52 46.00 -10.45 Feak 105 360
Remarks: 1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. According to techhical experiences, all spurious ewmission of BT

mode at channel 0,39,75 are almost the sawe below 1GHz, so that the
channel 0 was chosen as representative in final test.
4, The dats i= worst ca=e,
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*" CERPASS TECHNOLOGY CORP. Report No.: TEFB1010172
Power .| AC 120V Pol/Phase ;| HORIZONTAL
Test Mode .| Transmit / Receive Temperature 1| 27 °C
Operation Channel :| 0 Humidity | 55 %
Modulation Type .| 8DPSK Atmospheric Pressure :| 1021 hPa
Memo : Rate 1| 3 Mbps

80 Level (dBuW/im) Date: 2010-11-19
FCC CLASS-B

G
40 £
[ 4
3
0 300 440. 580. T20. 860. 1000
Frequency (MHz)
REead int Tab

Item Freg Value Factor Fesult Limit Margin Remark Pos= Fos

MH= dEuv dE/m dBuV/m dBul/m dE cm Deg
1 303.50 45.48 -12.39 36.09  46.00 -3.91 Peak 105 a
2 3z1.00 46.85 -11.82 35.13  46.00 -10.87 Peak 105 0
3 564.60  33.94 -1.64 32.30 46.00 -13.70 Peak 105 a
4  §65.40 39.08 -3.89 35.19 46.00 -10.81 Peak 105 0
5 788.60  42.99 -0.z9 4z .70  46.00 -3.30 P 105 ]
6 931.40 35.58 Z.41 37.92 46,00 -5.01 Peak 105 ]

Femarks: 1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. Aoecording to technical experiences, all spurious emwission of BT
mode at channel 0,39,78 are almost the same below 1GHz, so that the
channel 0 was chosen as representative in final test.
4. The data i=s worst case.

g
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Report No.: TEFB1010172

Power AC 120V Pol/Phase VERTICAL
Test Mode .| Transmit / Receive Temperature 26 °C
Operation Channel 10 Humidity 60 %
Modulation Type 1| 8DPSK Atmospheric Pressure 1007 hPa
Memo Rate 3 Mbps
. Level {dBu\/mj} Date: 2010-11-19
FCC|CLASS-B
g,
FCC CLASS-B (AVG)
1
49 4
0 4000 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Frequency (MHz)
Bead Ant Tak
Item Freg Value Factor Result Limit Margin Femark Pos Fos
MH= dBuv dE/m dBuV/m dBuW/m db om Deg
1 4804.00 46.79 Z.51 42,30  54.00 -4.,70  Average 119 240
Z  4804.00 E&.86 Z.51 52.37 74.00 -14.63 Feak 119 240
3 7206.15 29.76 6.87 36.63 54.00 -17.37  Average 119 240
4  7206.15 41.14 6.87 45.01 74.00 -25.99  FPeak 119 240
Notes

1. Result = Read Valus + Factor

2, Factor = Antenna Factor + Cable Loss - Amplifier

3. The rezolution bandwidth of test receiver/zpectruwn analyzer iz 1Z0EH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4, The rezolution bandwidth of tezt receiver/sgpectruwn analyzer iz 1MH=
a1 video handwidth is=s JMIIz for Feak detemction at frequency sbove

1GH=.

5. The rezolution bandwidth of tezt receiver/sgpectruwn analyzer i=s 1MH=
and wvideo bandwidth is 10H=z for Average detection at frequency sbowve

1GH=.

6. The other emissions is too low to bhe measured.

7. The data iz worse case.
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Report No.: TEFB1010172

Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 0 Humidity 60 %
Modulation Type 8DPSK Atmospheric Pressure 1007 hPa
Memo Rate 3 Mbps
7 Lewvel (dBu\Vim) Date; 20110-11-19
FCC|CLASS-B
_ FCC CLASS-B {AVG)
2
4
49
1
0 1000 5800, 10600. 15400, 20200. 25000
Trace: (Discrete) Frequency (WHz)
Fead Ant Tah
Item Freq Value Factor Result Limit Margin Femark Fos= Pos=
MH=z dBuv dE/m dBEuV/m dBuV/m dBE o Deg
1 4304.00 39.63 Z.51 47,14 54,00 -11.86 Average 150 250
Z  4804.00 49.04 Z.51 51.55 74,00 -22.45 Peak 150  2E0
3  T7z05.83 31.43 6.87 38.30 54.00 -15.70 Average 150 @ 250
4  7z05.83 42.97 6.87 49,84 74.00 -24.16 Peak 150 250

1. Eesult = ERe

ad Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The rezolution handwidth of test receiver/spectruwn ansalvezer iz 120EHE
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency helow 1GH=.

4. The resolution bhandwidth of test receiver/spectrum analyzer i=s 1MHz
and wideo Dbandwidecll i= JMIIz for Feak detection at fredgquency abhowve

1GH=.

5. The rezolution handwidth of test receiversspectrium analyzer is 1MHz
and wideo bandwidth is 10Hz for Average detection at fredquency shove

1GHE.

&. The other ewissions is too low to be measured.

7. The data is=

WoOrse CAase.
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*~ _CERPASS TECHNOLOGY CORP. Report No.: TEFB1010172
Power AC 120V Pol/Phase :| VERTICAL
Test Mode .| Transmit / Receive Temperature | 26 °C
Operation Channel 1 39 Humidity | 60 %
Modulation Type | 8DPSK Atmospheric Pressure .| 1007 hPa
Memo : Rate .| 3 Mbps
7 Level (dBu\im) Date: 2010-11-19
FCC CLASS-B
2 I -
FCC CLASS-B {AVG)
49 1 +
01000 5800. 10600, 15400. 20200. 25000
. Frequency (MHz
Trace: {Discrete) ! vi )
Read Ant Tak
Itetn Freg Value Factor Re=sult Limit Margin Remark Fo= Fo=
MH= dBuv dB/Sm dBuV/m  dBuW/m dE i Deg
1 45351.95 43.80 2.72 46,52 54.00 -7.45 Average 119 240
2 4551.95 53.60 2.72 S56.32 74,00 -17.658 Peak 112 240
3 TIZZ2.98 29.23 723 36.46 54.00 -17.54 Average 119 240
4 TIZZ2.95 41.09 723 45.32 74,00 -25.68 Peak 112 240
Hotes:
1. Eesult = Bead Value + Factor
Z. Factor = Antenha Factor + Cable Loss - Mmplifier
3. The resolution bandwidth of test receiver/spectrum analyzer iz 120EHz
and wideo bandwidth i=s 300kHz for FPesk detecticn and Quasi-peak
detection at fredgquency helow 1GH=.
4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz=
and wideo landwidtly i= 1Mz for Fesk detecticon at fredquency sbove
1GH=.
5. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz=
ahd wideo bandwidth i= 10Hz for Average detection at fregquency akbove
1GH=.
6. The other emissions 1is too low to he measured.
7. The data is worse case.
g
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*  CERPASS TECHNOLOGY CORP.

Report No.: TEFB1010172

Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 39 Humidity 60 %
Modulation Type 8DPSK Atmospheric Pressure 1007 hPa
Memo Rate 3 Mbps
7 Lewvel {dBuvin} Date: 20110-11-19
FCC CLASS-B
2 FCC CLASS-B (AVG)
4
49 1
0 1000 5800, 10600, 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Pead Ant Tah
Item Freg Value Factor Fesult Limit Margin Bemark Pos Po=
MH= dABuv dE/m dBuV/m  dBuVim dE cm Deg
1 4852.00 43.11 z.72 45,83 54,00 -8.17  Averasge 150 250
2 4852.00 55.07 z.7z 55.7% 74,00 -18.21 Feak 150 250
3 732Z2.95 30.54 7.23 38.07 54.00 -15.93  Average 150 250
4  7322.95 42.581 7.23 50.04 74,00 -23.96 FPeak 150 250

1. Besult = Re

ad WValue + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analvyzer iz 120EH=
and wvideo handwidth is 300kH=z for Peak detection and Cuasi-peak
detection at frequency below 1GH=.

4. The rezsolution bandwidth of test receiver/spectrum analyzer iz 1MH=
Al video handwidclh i=s JMIIz for Feak detection at fregquency slbowrs

1GH=.

5. The rezolution bandwidth of tezt receiver/spectrum analyzer iz 1MHE
anhd wideo bandwidth is 10H= for Average detection at fregquency shove

1GH=.

&. The other emissions is too low to be measured.

7. The data is

WOrsSe Case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFB1010172

Power AC 120V Pol/Phase VERTICAL
Test Mode .| Transmit / Receive Temperature 26 °C
Operation Channel 1| 78 Humidity 60 %
Modulation Type 1| 8DPSK Atmospheric Pressure 1007 hPa
Memo Rate 3 Mbps
; Level (dBuv/m) Date: 2010-11-19
FCC/CLASS-B
FCC CLASS-B (AVG)
L
4
49
0 1000 5800, 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read int Talk
Itemm Freqg Value Factor Feszult Limit Hargin Remark Fa= Fo=
MH=z dAEuv dE/m dBuV/m dBuVl/m db cn Deg
1 4960.00 37.52 z.oz 40.44 54,00 -13.56  Lverage 119 240
Z  4960.00 48.55 z.92 51.47  74.00 -22.53  Pesak 119 240
3 7436.40 29.44 7.57 37.01  54.00 -16.99  Average 119 240
4 7436.40 41.80 7.57 49,37 74.00 -24.63 Pesk 113 240
Notes

1. Result = Bead WValue + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The rezolution bhandwidth of test receiver/spectrum snalveer iz 1Z0EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.
test receiver/spectrum analyzer is 1MH=
for Feak decection at fredgquency sbore=

4. The resolution bandwidth of
A1cl ridec bandwidclh is= JHMII=z
1GH=.

5. The resolution bandwidth of
and wvideo bandwidth is 10H=
1GH=.

test receiver/spectrum shalveer is 1MH=
for Average detection at freguency ahove

6. The other emission=s is too low Lo be measured.

7. The data is worse case.
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*  CERPASS TECHNOLOGY CORP.

Report No.: TEFB1010172

Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 78 Humidity 60 %
Modulation Type 8DPSK Atmospheric Pressure 1007 hPa
Memo Rate 3 Mbps
7 Level {(dBuvin) Date: 20110-11-19
FCC|CLASSB
2 FCC CLASS-B {AVG)
1
49 1
0 1000 58040, 10600, 15400. 20200. 25000
Trace: (Discrete) Frequency {MHz)
Fead Lnt Tab
Item Freqg Value Factor Fesult Lirit Margin FEemark Fos Fos
MH= dBuv dB/m dBEuV/m  dBuVim dE oI Dedg
1 4960.03 41.56 z.92 44,45  54.00 -9,52  Awverage 150 250
2 4960.03 52.10 z.92 55.02  74.00 -18.98  Peak 150 250
3 7201.28 31.:22 .85 38.07 54.00 -15.93  Average 150 250
4 7201.28 43.48 .85 50.33  74.00 -23.67 Peak 150 250

1. Besult = Read Value + Factor

2. Factor = Antennas Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyveer is 1Z0KH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4. The resolution bandwidth of
and video bandwidclh i=s Mz

1GHz.

5. The resolution bandwidth of
and video bandwidth is 10H=z

1GHz.

6. The other emissions is too low to be measured.
7. The data is worse case.

7
Test engineer: (%:J AN

test receiver/spectrum analyzer is 1MH=
for Feak detection at frecquency above

test receiver/spectrum analyzer is 1MH=
for bverage detection at fregquency asbove
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Report No.: TEFB1010172

6. 20dB Bandwidth Measurement Data

6.1 Test Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a

minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.

Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have

hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB

bandwidth of the hopping channel, whichever is greater, provided the systems operate with an

output power no greater than125 mw.

6.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 30 KHz and VBW to 100 KHz.
c. The 20 dB bandwidth is defined as the total spectrum the power of which is higher than

peak power minus 20 dB.

6.3 Test Setup Layout

T Spectrum
Analyzer
6.4 Measurement equipment
Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date Valid Date
Spectrum Analyzer | FSP40 R&S 10047 2010/05/08 2011/05/07
o
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Report No.: TEFB1010172

6.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)

Test Date: Nov. 19, 2010

Atmospheric pressure: 1007 hPa

Temperature: 26

Humidity: 60%

Frequenc 20dB Bandwidth
Channel (,3”_'2) y (KHz)
00 2402 724.00
39 2441 732.00
78 2480 736.00

Modulation Standard: ©/4-DQPSK (2Mbps)
Test Date: Nov. 19, 2010

Atmospheric pressure: 1007 hPa

Temperature: 26
Humidity: 60%

Frequenc 20dB Bandwidth
Channel (,3”_'2) y (KH2)
00 2402 672.00
39 2441 672.00
78 2480 672.00

Modulation Standard: 8DPSK (3Mbps)

Test Date: Nov. 19, 2010

Atmospheric pressure: 1007 hPa

Temperature: 26
Humidity: 60%

Frequenc 20dB Bandwidth
Channel (,3”_'2) y (KH2)
00 2402 628.00
39 2441 628.00
78 2480 628.00
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Modulation Standard: GFSK (1Mbps)
Channel: 00

® *REW 30 kHz  Marker 1 [T1 ]
*YEW 100 kH=Z =4.58

Fel 30 dBm *ALL 40 4B *SWT 20 mz

30

20

B2

TN

- 50

F-&0

mn

Center 2.402 GHz 200 kHz/ Span 2 MH=z

Modulation Standard: GFSK (1Mbps)
Channel: 39

® *REBW 30 kH=z Marker 1 [T1 ]
*WEW 100 kHz 3.54 JdBn

Ref 30 dBm Rttt 40 B *SWT 50 ms

310

210

10

™,
CAVAN MY/

=11

&l

=70

Center 2.441 GH=Z 200 kH=/ Span 2 MH=

 J
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Modulation Standard: GFSK (1Mbps)

Channel: 78
® *REW 30 kA= Marker 1 [T1
*WEW 100 kHz 3.90 dBm
Feaf 30 odBm *ARtt 40 dB *5WT 50 ms 2279584000 GHz
30 dB
ko=
z0 [ & |
—23 cTim
h
10 T =T TT1T Tic T
24L 3¢ dBm
] 103 SH=Z
Lo - TDF

w Mo
MW il
/ N

™ VYT
50
- 60
0
Center 2.48 GHz 200 kHz/ Span 2 MEz
Modulation Standard: ©/4-DQPSK (2Mbps)
Channel: 00
® *RBW 30 kH=z
*WBEW 100 kHz
Eecf 30 dBm *htt 40 de *SWT 50 ms=
30
20

L eN
.

-0

eI

F-10

A A
T\
1 T2
] //\I\‘/

T ol

a0
-0
=70
Center 2Z.402 GHz 200 kHz/ Span Z MHz
®
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Modulation Standard: ©/4-DQPSK (2Mbps)
Channel: 39

Modulation Standard: ©/4-DQPSK (2Mbps)
Channel: 78

 J
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Modulation Standard: 8DPSK (3Mbps)
Channel: 00
® *RBEW 30 kH=z Marker 1 [T1 ]
*VRW 100 kA= =4.5%3 oBm
He 30 dBm *ALL 40 A8 *EWT B0 me 2401980000 GH=
30 ndB [T 20100 dB
E GZ22l000o00po0 kE=z
20 - B |
1 dBm
‘ =24 oTm
, : 2. 402532p00 GHzf
[ A~V \
20 /\l\/\/\;/ %r\/\
a0 e \
Center 2.402 GOz 200 kHz/ Span 2 MO=
Modulation Standard: 8DPSK (3Mbps)
Channel: 39
L
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Modulation Standard: 8DPSK (3Mbps)
Channel: 78
® *RBW 30 kHz
*whEW 100 kH=Z
Rel 30 dBm *ALL 40 4B *SWT 50 mz
30
T
&= |,
= T
/\/ﬂﬂ\fﬂ
2 'ﬂ{\/\/ﬁ{f \\n\é\/
-60
Center 2.48 GHz 200 kHz/ Span 2 MH=z
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7. Frequencies Separation

7.1 Test Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a

minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.

7.2 Test Procedures

o o T p

7.3 Test Setup Layout

The transmitter output was connected to the spectrum analyzer.
Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.
By using the MaxHold function record the separation of two adjacent channels.

Measure the frequency difference of these two adjacent channels.

TUT Spectrum
Analyzer
7.4 Measurement equipment
Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date Valid Date
Spectrum Analyzer | FSP40 R&S 10047 2010/05/08 2011/05/07
o
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7.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)
Test Date: Nov. 19, 2010
Atmospheric pressure: 1007 hPa

Temperature: 26
Humidity: 60%

Frequenc Channel Separation
Channel (l\(}lHZ) y (MHzF))
00 2402 1.004
39 2441 1.004
78 2480 1.004

Modulation Standard: ©/4-DQPSK (2Mbps)
Test Date: Nov. 19, 2010
Atmospheric pressure: 1007 hPa

Temperature: 26
Humidity: 60%

Frequenc Channel Separation
Channel (l\(jIHz) y (MHZF))
00 2402 1.004
39 2441 1.000
78 2480 1.000

Modulation Standard: 8DPSK (3Mbps)
Test Date: Nov. 19, 2010
Atmospheric pressure: 1007 hPa

Temperature: 26
Humidity: 60%

Frequenc Channel Separation
Channel (l\(jIHz) y (MHZF))
00 2402 1.000
39 2441 1.004
78 2480 1.004
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Modulation Standard: GFSK (1Mbps)
Channel: 00

® *REW 30 kH= Delta 2 [T1 ]
*YBW 100 kHz 0.21 dB
Ref 20 cdBm *ALL 30 dB *SWT 50 ms 1.00400 oooo MEz
0 Mar x|l T
10
o= |,

A 0 A W

-0

q0

=80

Center 2.402% GHz 200 kHz/ Span & MHz

Modulation Standard: GFSK (1Mbps)
Channel: 39

® “RBW 30 kAz Delta 2 [T1 |
*VBW 100 kHz 0.26 dB
Reaf 20 oABm *ntt 30 dB *SWT 50 m= 10049000000 MAz
20 Marker| 1 [T1
=41 80 dBm
10 2} 440080000 ca. | BN
L ey
= |
1 2

10 — /‘\r’\ r\ ra TDF

N VAGO AW I I A AW

40

50

- 60

——T0

-R0

Center Z2.4415 GH= 200 kEHz/ Span 2 MH=z
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Modulation Standard: GFSK (1Mbps)

Channel: 78

® *RBW 30 kH= M ke T
*WEW 100 kHz
Fef 20 dBm *Att 30 OB *5WT S50 m=
20 Delta E [TL
10 L
O

-0

Ve

L-a0

T

7 A, T

- 50

&l

L-70

an

Center 2.475%%5

GHz

200 kHz/

Modulation Standard: ©/4-DQPSK (2Mbps)

Channel: 00

®

Ref 20 dBm

*htt

*REBW 30 kH=z
*WEW 100 kHz
30 de *SWT 50 ms

Span 2 MHz

Marker 1 [T1 ]

20

= |,

-10

A
il

V\*\nﬂdﬂ

- =0

&0

o

-a0

Center 2Z.4025

FH=

200 kHz/

Span 2 MH=Z
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Modulation Standard: ©/4-DQPSK (2Mbps)

Channel: 39

® *RBW 30 kHz Delta 2 [T1 |
*WVEW 100 kH=z 0.31 dB
Raf 20 dBm *Att 30 dB *SWT 50 ms 1000000000 MAZ
20 Marker| 1 [TLl
5112 dBm
10 2} 440080000 ca.| N
O
= |,
1
TDE

W

- 40

10 7 VARV
20 }*Hf\hﬁ

N

f/\pfv”\

- 50

L]

L-70

a0

Center 2.441% GHz

Channel: 78

@

200 kHz/

Modulation Standard: ©/4-DQPSK (2Mbps)

*RBW 30 kH=z

*WEW 100 kHz 5.43 dBw
Ref 20 dBm *Att 30 OB *5WT 50 ms SHI( SHz
20 Delta £ [T1 ]
[HR clB
10 1.000000p00 Ma |EH
T
&= |,
1
10 ,J UA\J'-J N{f\uh\,r\-f ToF
- A0
- S0
&0
L-70
80
Center 2.4738% GHz 200 kHz/ Span 2 MH=z
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Modulation Standard: 8DQPSK (3Mbps)
Channel: 00

® *RBW 30 kHz Delta 2 [T1 |
*WEW 100 kHz 0.42 4B
Ref 20 dBm *htt 30 dB *EWT 50 ms 1.000000000 MHZ
21 Marker| 1 [T1
5L 54 dBEn
o to1sealon cn:|EN
P
&= |,
1 2
A Fil

B I ke
g/ V\\V/\ﬂﬁ ,«ﬁf M\Hﬂm/\

|--40

-0

i

-a0

Center 2.4025 GHzZ 200 kH=/ Span 2 MH=

Modulation Standard: 8DQPSK (3Mbps)
Channel: 39

® *REW 30 kE=z Marker 1 [T1 ]
*YBW 100 kHz -6.06 dBm

kef 20 dBm *ALL 30 dB *EWT 50 ma 2.440920000 GH=

20 Delita £ [T1 ]

,

a0

50

60

—&0

Center 2.4415 GH= 200 kOz/ Span 2 MH=z
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Modulation Standard: 8DQPSK (3Mbps)

Channel: 78
® *RBW 30 kH=z Delta 2 [T1 ]
*VBW 100 kH=z 1.49 4B
Reft 20 dBm *Att 30 dB *SWT 50 ms 1. 4 MH=
20 Marker| 1 [T1
10 P ETErTY P | = |
I |,
[ 10 fﬂ A P\J\ Al wor
Al e )
. /\ /f/
YW ad \vf\/\w \ /\/\
40
- 50
- &0
a0
80
Center 2.47%5% GH:z 200 kHz/ Span 2 MHz
O
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8. Dwell Time on each channel

8.1 Test Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a

period of 0.4 seconds multiplied by the number of hopping channels employed.

8.2 Test Procedures

1. The transmitter output was connected to the spectrum analyzer.

2. Adjust the center frequency to measure frequency, then set zero span mode.
2. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.

4. Measure the time duration of one transmission on the measured frequency.

8.3 Test Setup Layout

TUT Spectrum
Analyzer
8.4 Measurement equipment
Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date Valid Date
Spectrum Analyzer | FSP40 R&S 10047 2010/05/08 2011/05/07
o
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8.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)

Test Date: Nov. 19, 2010 Temperature: 26
Atmospheric pressure: 1007 hPa Humidity: 60%
a) 2402 MHz Dwell Time is = 136.96 ms
b) 2441 MHz Dwell Time is = 135.84 ms
c) 2480 MHz Dwell Time is = 137.60 ms

Modulation Standard: ©/4-DQPSK (2Mbps)

Test Date: Nov. 19, 2010 Temperature: 26
Atmospheric pressure: 1007 hPa Humidity: 60%
a) 2402 MHz Dwell Time is = 237.44 ms
b) 2441 MHz Dwell Time is = 271.36 ms
c) 2480 MHz Dwell Time is = 237.72 ms

Modulation Standard: 8DPSK (3Mbps)

Test Date: Nov. 19, 2010 Temperature: 26
Atmospheric pressure: 1007 hPa Humidity: 60%
a) 2402 MHz Dwell Time is = 382.20 ms
b) 2441 MHz Dwell Time is = 354.24 ms
c) 2480 MHz Dwell Time is = 324.72 ms
o
Cerpass Technology Corp. Issued Date : Nov. 24, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 70 of 100



D
C)-l"*

° = CERPASS TECHNOLOGY CORP. Report No.: TEFB1010172
Modulation Standard: GFSK (1Mbps)
Channel: 00
® REEW 1 MH=z
Fef 20 dBm *Att J0 4B ;;; ;.T!zs
a0
1in l:l
o
== |,
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l 1]
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Center 2.402 GHz 3la m=/
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Modulation Standard: GFSK (1Mbps)
Channel: 39

® FEW 1 ME=z
*WBW 1 MHz

Ref 20 JdBm *Att 30 4B SWT 3.16 =
20
L0 e
O
»
10 TDF
2
BELE]
F-&0
-70
B0
Center 2.441 GH:z Jle ms/
®
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Modulation Standard: GFSK (1Mbps)

Channel: 78
® REW 100 kH= Delta T1
*WEW 100 kHz dB
Ref 20 dBm * ATt 30 dB SWT 1 m=s 1 - M us
20 Marker| 1 [T1
- ABRm
10 20 e
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L, F\M nur/ ‘D
20
a0 Y
L_ 40 \
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-70
g0
Center 2.48 GHz 100 nps/
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kef 20 dBm *ALL 30 dB SWT 3.16 =
20
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e
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| h
J “J J J -
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Center 2.48 GHz 316 ms/

TDOF
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Modulation Standard: ©/4-DQPSK (2Mbps)
Channel: 00
® RBW 100 kHz Delta 2 [Tl ]
*WBW 100 kH= F3.95 4B
Lef 20 dBm *Att 30 dB SWT 2 mz 1.656000 ma
20 Marker| 1l [T1 .
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F 3
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Fef 20 dBm *ALL 20 4B BWIT 3,16 =
10 Ea
T
o
| 10
uJleMbJL LAl
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Modulation Standard: ©/4-DQPSK (2Mbps)

Channel: 39
® EBW 100 kH=
*WEBW 100 kH=z iBm
Ref 20 dBm *htt 30 dB SWT 2 m= ns
20 Delta T1 |
4 1 4 .
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Modulation Standard: ©/4-DQPSK (2Mbps)

Channel: 78
® RBW 100 kHz Marker 1 [T1 ]
*YBW 100 kHz -24.72 dBm
Ref 20 JdBm AL 20 AR EWT 2 ma 2.000000 =
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Modulation Standard: 8DPSK (3Mbps)
Channel: 00
® REEW 1 ME=
*WEW 1 MH=z
Eef 20 dBm *htt 30 de SWT 3.1G6 =
10 [ B |
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Modulation Standard: 8DPSK (3Mbps)
Channel: 39

EBW 100 kH=z
*WVBW 100 kHz
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Modulation Standard: 8DPSK (3Mbps)
Channel: 78
® REW 1 ME=z
*WEW 1 MH=z
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9. Number of Hopping Channels

9.1 Test Limit
Frequency hopping systems in the 2400 ~ 2483.5 MHz band shall use at least 15 channels.
9.2 Test Procedures
a. The transmitter output was connected to the spectrum analyzer.
b. 2. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.
c. 3. Set the MaxHold function, and then keep the EUT in hopping mode. Record all the
signals from each channel until each one has been record.
9.3 Test Setup Layout
LT Spectrum
Analvzer
9.4 Measurement equipment
Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date | Valid Date
Spectrum Analyzer | FSP40 R&S 10047 2010/05/08 2011/05/07
9.5 Test Result and Data
Modulation Standard: GFSK (1Mbps)
Test Date: Nov. 19, 2010 Temperature: 26
Atmospheric pressure: 1007 hPa Humidity: 60%
Number of hopping channels: 79 Channels
Modulation Standard: n/4-DQPSK (2Mbps)
Test Date: Nov. 19, 2010 Temperature: 26
Atmospheric pressure: 1007 hPa Humidity: 60%
Number of hopping channels: 79 Channels
Modulation Standard: 8DPSK (3Mbps)
Test Date: Nov. 19, 2010 Temperature: 26
Atmospheric pressure: 1007 hPa Humidity: 60%
Number of hopping channels: 79 Channels
o
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Modulation Standard: GFSK (1Mbps)

® *RBW 100 kHz Marker 1 [T1 ]
*WVEBW 300 kH= .06 dBm

Ref 10 dEm *ALL 30 dB *SWT 50 mz 2.441000000 GHz

il
I I
. Ll

50

o
S

1L LI

- 60

|70

- R0

Start 2.4 GH=z 8.3 MHz/ Stop 2.4835 GH=

Modulation Standard: n/4-DQPSK (2Mbps)

® *RBW 100 kHz Marker 1 [T1 ]
*WVEBW 300 kH= .06 dBm

Ref 10 dEm *ALL 30 dB *SWT 50 mz 2.441000000 GHz

T

S
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AUSR/AUI T ASALE

50

- 60

- 70

- R0

Start 2.4 GH=z 8.3 MHz/ Stop 2.4835 GH=

Cerpass Technology Corp. Issued Date : Nov. 24, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 81 of 100



e,

D
—

CERPASS TECHNOLOGY CORP. Report No.: TEFB1010172

Modulation Standard: 8DPSK (3Mbps)

® *RBW 100 kHz Marker 1 [T1 ]
*WVEBW 300 kH= .06 dBm

Ref 10 dEm *ALL 30 dB *SWT 50 mz 2.441000000 GHz
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10. Maximum Peak Output Power

10.1 Test Limit

The Maximum Peak Output Power Measurement is 30dBm.

10.2 Test Procedures

The antenna port RF output of the EUT was connected to the input RF input of a power meter.

Power was read directly from the meter and cable loss connection was added to the reading to

obtain power at the EUT antenna terminal. The EUT Output Power was set to maximum to

produce the worse case test result.

10.3 Test Setup Layout

EUT

Spectrum

Analvzer

10.4 Measurement equipment

Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date | Valid Date
Spectrum Analyzer | FSP40 R&S 10047 2010/05/08 2011/05/07
o

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued Date : Nov. 24, 2010
Page No. : 83 0f 100




i,

0.

CERPASS TECHNOLOGY CORP.

Report No.: TEFB1010172

10.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)
Test Date: Nov. 19, 2010

Atmospheric pressure: 1007 hPa

Temperature: 26
Humidity: 60%

Frequenc Peak Power Output Peak Power Output
Channel (l\(jIHz) / (dBm) P (MW) P
00 2402 -5.36 0.3
39 2441 -4.13 0.4
78 2478 -4.27 0.4

Modulation Standard: ©/4-DQPSK (2Mbps)
Test Date: Nov. 19, 2010

Atmospheric pressure: 1007 hPa

Temperature: 26
Humidity: 60%

Frequenc Peak Power Output Peak Power Output
Channel MHD) By o
00 2402 -5.87 0.3
39 2441 -4.19 0.4
78 2478 -4.40 0.4

Modulation Standard: 8DPSK (3Mbps)
Test Date: Nov. 19, 2010

Atmospheric pressure: 1007 hPa

Temperature: 26
Humidity: 60%

Channel Frequency Peak Power Output Peak Power Output
(MH2) (dBm) (mW)
00 2402 -5.64 0.3
39 2441 -4.03 0.4
78 2478 -4.45 0.4
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Modulation Standard: GFSK (1Mbps)
Channel: 00

® *REW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -5.36 dBn

Ref Z0 dBm *AtL 30 dB *SWT 50 ms 2.402180000 GHz
20
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VIEW| | o
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Modulation Standard: GFSK (1Mbps)
Channel: 39

® *REW 1 MH=z Marker 1 [T1 |
*WEW 3 MH=z 4.13 dBEm
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Modulation Standard: GFSK (1Mbps)
Channel: 78

Ref 20 dBm *htt 30 4B

*REW 1 MHE=
*WEW 3 MHz
*SWT 50 ms
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Gl
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Modulation Standard: ©/4-DQPSK (2Mbps)
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Modulation Standard: ©/4-DQPSK (2Mbps)
Channel: 39

@

ref 20 dBm ALt 30 dB

REW 1 MH= Marker 1

WBW 3 MH=z=
SWT 50 ms

[T1 ]

—4.91 dBm
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Modulation Standard: 8DPSK (3Mbps)
Channel: 00

® *REW 1 MEHz Marker 1 [T1 |
*WVEW 3 MHz 5.64 dBEm

Ref 20 dBm *htt IO dB *E3WT 50 ms 2.402150000 GH=z
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Modulation Standard: 8DPSK (3Mbps)
Channel: 78

®

Ref

20 dBm

Attt

30 dB

RBW 1 MH=
VBW 3 MH=
SWT 50 ms

Marker 1 [T1 ]

-5.

36 dBm

2.480065000 GHzZ

20

10

—-10
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11. Band Edges Measurement

11.1 Test Limit

Below —20dB of the highest emission level of operating band (in 100kHz Resolution

Bandwidth).

11.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.

b. Set both RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency span

including 100 KHz bandwidth from band edge.

c. The band edges was measured and recorded.

11.3 Test Setup Layout

FUT Spectrum

Analyzer

11.4 List of Measuring Equipment Used

Instrument/Ancillary | Model No. | Manufacturer | Serial No.

Calibration Date

Valid Date

Spectrum Analyzer | FSP40 R&S 10047

2010/05/08

2011/05/07
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11.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)
Test Date: Nov. 19, 2010

Atmospheric pressure: 1007 hPa

Temperature: 26
Humidity: 60%

maximum value in frequency

maximum value is

Channel Frequency (MH2) (dBm)
00 2402 2395.68 -51.47
78 2480 2486.32 -51.88

Modulation Standard: ©/4-DQPSK (2Mbps)
Test Date: Nov. 19, 2010

Atmospheric pressure: 1007 hPa

Temperature: 26

Humidity: 60%

maximum value in frequency | maximum value is
Channel Frequency (MH2) (dBm)
00 2402 2395.60 -51.36
78 2480 2486.48 -50.82

Modulation Standard: 8DPSK (3Mbps)
Test Date: Nov. 19, 2010

Atmospheric pressure: 1007 hPa

Temperature: 26

Humidity: 60%

Channel Frequency maximum value in frequency | maximum value is
(MH2z) (dBm)
00 2402 2395.76 -563.17
78 2480 2486.40 -52.87
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Modulation Standard: GFSK (1Mbps)

Channel: 00

®
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Modulation Standard: GFSK (1Mbps)
Channel: 78

® *RBW 100 kHz Marker 1 [T1 ]
*YEW 300 kHz 51.8% den
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Modulation Standard: ©/4-DQPSK (2Mbps)

Channel: 00
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Modulation Standard: n/4-DQPSK (2Mbps)
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Modulation Standard: 8DPSK (3Mbps)
Channel: 00
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Modulation Standard: 8DPSK (3Mbps)
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11.6 Restrict band emission Measurement Data

Test Date
Temperature

Humidity

Atmospheric Pressure
Modulation Standard

Nov. 19, 2010

26
60%

1007 hPa
GFSK (1Mbps)

Channel 0 Fundamental Frequency: 2402 MHz
Limit@3m . Ant
e | A | g | s | iy | meman | saim) | Vg | phs | n
Peak | Ave.
2385.89 H 53.30 -4.93 48.37 Peak 74 54 | -25.63 176 1.0
2385.89 H 40.57 -4.93 35.64 Ave 74 54 | -18.36 176 1.0
2385.89 \% 51.61 -4.93 46.68 Peak 74 54 | -27.32 206 1.5
2385.89 \Y 39.87 -4.93 34.94 Ave 74 54 | -19.06 206 15
Channel 78 Fundamental Frequency: 2480 MHz
2483.51 H 55.90 -4.59 51.31 Peak 74 54 | -22.69 170 1.21
2483.51 H 40.63 -4.59 36.04 Ave 74 54 | -17.96 170 1.21
2483.51 \ 53.23 -4.59 48.64 Peak 74 54 | -25.36 176 1.5
2483.51 V 39.65 -4.59 35.06 Ave 74 54 | -18.94 176 1.5
Test Date Nov. 19, 2010
Temperature 26
Humidity 60%
Atmospheric Pressure 1007 hPa

Modulation Standard

n/4-DQPSK (2Mbps)

Channel 0 Fundamental Frequency: 2402 MHz
Limit@3m . Ant
TR | | g | o | oy | Ronan | (@i | Magn | G| g
Peak | Ave.
2385.89 H 52.57 -4.93 47.64 Peak 74 54 | -26.36 176 1.0
2385.89 H 45.70 -4.93 40.77 Ave 74 54 | -13.23 176 1.0
2385.89 \% 51.04 -4.93 46.11 Peak 74 54 | -27.89 208 1.5
2385.89 \Y 43.29 -4.93 38.36 Ave 74 54 | -15.64 208 1.5
Channel 78 Fundamental Frequency: 2480 MHz
2483.51 H 55.05 -4.59 50.46 Peak 74 54 | -23.54 170 1.21
2483.93 H 46.08 -4.58 41.50 Ave 74 54 | -12.50 170 1.21
2483.93 \ 52.64 -4.58 48.06 Peak 74 54 | -25.94 176 1.5
2483.93 \Y 43.30 -4.58 38.72 Ave 74 54 | -15.28 176 1.5
O
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Test Date : Nov. 19, 2010
Temperature . 26
Humidity . 60%
Atmospheric Pressure ;1007 hPa
Modulation Standard . 8DPSK (3Mbps)
Channel 0 Fundamental Frequency: 2402 MHz
Limit@3m . Ant
TR | T | g | o | iy | Roman | omavim | Magn | o |
Peak | Ave.
2385.89 H 52.31 -4.93 47.38 Peak 74 54 | -26.62 176 1.0
2385.89 H 45.64 -4.93 40.71 Ave 74 54 | -13.29 176 1.0
2385.89 \% 51.92 -4.93 46.99 Peak 74 54 | -27.01 207 1.5
2485.89 vV 43.79 -4.93 38.86 Ave 74 54 | -15.14 207 15
Channel 78 Fundamental Frequency: 2480 MHz
2483.81 H 55.89 -4.58 51.31 Peak 74 54 | -22.69 170 1.21
2483.93 H 48.30 -4.58 43.72 Ave 74 54 | -19.28 170 1.21
2484.00 V 53.84 -4.58 49.26 Peak 74 54 | -24.74 176 15
2483.93 vV 45.73 -4.58 41.15 Ave 74 54 | -12.85 176 15

Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3 MHz
for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 10Hz for

Average detection at frequency above 1GHz
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12. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9-410.0 4.500 - 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 - 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250 — 7.750
4.12500 — 4.12800 25.50000 - 25.67000 1300.0 — 1427.0 8.025 - 8.500
417725 -4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 — 9.200
4.20725 — 4.20775 73.00000 — 74.60000 1645.5 — 1646.5 9.300 — 9.500

6.21500 - 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 - 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675 - 12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 —1722.2
2200.0 — 2300.0
2310.0 — 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 — 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 - 23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

12.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept any

interference received, including interference that may cause undesired operation.
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